Assembly manual CANGURO

PACKING LIST

Rear frame: 1set

‘Wooden plate:1 set Front wheel set: 2 wheels Box Cover: 1 set Canapy tube:2 pcs
Front fenders: 2 pcs. Rain Cover: 1set
= e
Display: 1 pc Saddie:1 pe Charger: 1pc Safety beit4 pes Pedal1pa Seat past:d pe Frant light : 2pcs

Screw: M5™1 2, round oross 2 pos

&\ U ““ — — =D~

Front reflector: 2pes Disc: 2pes Hydraulic: 1 set Clay plate: 4pcs Dampar: 1pc Stearing column parts: 1pc Connectparts: pc Bearing 7204, 1pc
ScrewMS, 12 pos Washer: @6, 12pcs Screw: M52, round cross Bpes Washer:@10,  Zpcs Spring shim:218, 1pc SoewMB™40, Tpc F2962pc
Screw:MG. dpcs Washer25 8pos Nykon rutM10. Zpes NutM18, e Mylan nutME, Tpc
Mydon nut: MG, Bpcs
. = TITTIIT0TT -
0 111100 | pg TITT W = T Il 1 11ee0° -
- | 000! 00 el 1 L L]
= 0000 . 00 M ;1‘3 | o0
QOO0 O o000 i OC 1111 -
LLE 1] Q g
Handlebar bushing: 2pcs  Sorew: ME*30 Cross fiat head screws 4 pes Seatplate:  2pos Seat lock: 1pc SorewME"20, 18pcs ScrewME"25 2pcs. Screw: ME"30 Cross fathead screws Bpes  Sorew: ME'T0,Round orass , 2 pes
Bushingof Canopy tube:d pcs  Mylon nut: ME, 4pes Scwrmhg'zzg-gpcs gsal bcwi‘;p;(r]ls ;pc Washer: 6, 18pcs. Washer?6,2pcs Caput ME, Bpes Washer 28, Zpes
Phastic quideroller : 06, 4 25, Jpen aewhd'20, dpcs Cap nut:M, 1Bpcs CaprutME,2 Nybon nut: M6, 2pcs
sl st PE hyhon rut:ME, dpc: Nylon A4, dpcs d i P il s -
T e " AR
e
H .
0000 § — e —
80006 5030 ey [ T
P
ScrewME=20, Bpos Ribbaon: dpos ScrewM5"25, 2pcs Artide shodkproof: 2pes Disc brake soew: 1set
Washeri6, Bpcs Protector cover: 2 pe: Washeri25, 2pc:
Nyban nut:ME Bpes

ele
o]®,

- - e
=—._1
Y
a3

Angie iron {2pes long Zpes shod | 4 pes

Ball:1 pc

$11

1111 0o tooo
|J|l oo co00

picture2 picture3

aaaaaa
nnnnnn

picture5 picture6 picture7

1 > Assemble front wheel & fender

Let the front fender in a bottom frame on both sides respectively, with clay plate on the

front end small tubes, after adjust the fender then screw locking < as shown in figure 1-4 >;

The fasteners used for M5X12 round head cross, flat pad attached & nylon nuts <as shown in figure 3>;
Disc will be loaded on the front wheel <as shown in figure 5 >;

The front wheels are available on either side of the bottom box hooked claws on,

straighten before locking <as shown in figure 1, figure 7 >.

(*Note: don't put wrong direction of tire)

upper lower
picture8 picture9
spring washers
Nut:M18
oo”
| =]
picture10 picture11 picture12 picture13

2 > Assemble front bottom & rear frame
Get the bearing <as shown in figure 8 >, the bearing shell type bottom box center hole of the
upper and lower end <as shown in figure 9 >;

Will turn to the first column from down to up into the frame head tube, combined the bearing
329/32 on<as shown in figure 10 to 12 >;

Connection front bottom frame and rear frame, steering column parts from the bottom upwards
through the bottom frame to center hole on the bearing 7204;

=
e}

picture14 picture15 picture16 picture17 picture18

picture19

picture20 picture21

Will connect piece put into the steering column parts, twist the steering column parts spring washers
and nut, on the other end of the connect parts in the small square tube frame and alignment hole,
insert screw, screw nut, locking screw <as shown in figure 14 to 19 >;

Mount damping rod <as shown in figure 20, 21 >.

(*Note:pay attention to the right direction )

picture22 picture23 picture24 picture25

Fix the left and right front light on the fender around as shown in Figure 22 and 23.

Fix the hydraulic disc pump with M5*25 internal hexagon and ®5 washer on the bottom frame as shown
in Figure 24and 25

P
S
—
—— ]

picture27

picture26
3 > Assemble box angle iron

Angle respectively is assembled on the bottom frame four angles <as shown in figure 26-27>,
fasteners used for M6X30 big flat head cross, attached to the cap nut.
(*Note:that the installation position and direction of angle iron don't misplace)

5

picture28 picture29

4 > Assemble wooden box
Fix the lock with M4*20 flat head cross and M4 nylon nut on the seat plate baffle; Fix the lock
hook with M4*20 flat head Cross and M4 nylon nuts on the seat plate as shown in Figure 28

Fix the seat belt with M6*20 large flat head cross, M6 nylon nut, 6 flat washer on the seat
plate and rear plate as shown in Figure 29

ap TTTT

e COO00

-1
©000

. picture32

picture30 picture31

Seat plate assemble on box front side, fixed on the side panel on both sides,box front seat plate put article
shockproof both front side<as shown in figure 30,31>;

The handlebar tube and canopy tube top pipe casing pipe respectively set into the plastic bushing
<as shown in figure 32 >.

\

—r_
! !f’ "\'\

L

(ol elelefele]
@@@@@@OOOOOO

TITTTTTTTTIT

picture33

7

picture35

picture34

5 > Assemble belt & reflectors & plastic guide roller & front lights
Will seat belts respectively fixed on the box sear front and rear, with M6X20 big flat head
cross & nylon nut lock <as shown in figure 33>;

Assembly plastic roller <as shown in figure 34,35 >;

Front reflectors and lights assembly <as shown in figure35>;

picture38

picture37

RN

claw of the lateral and pads on
each screw three gasket

picture39

6 >Assemble handlebar & disc brake

Assemble the display, bell and brake lever on the handlebar as shown in Figure 36
Fix the brake oil tube to the bottom frame with cable ties as shown in Figure 37
Use a cable tie to tie the hanging wire as shown in Figure 38

Fix the disc brake to the bottom frame with disc brake screws (note add 3 washers on each screw)
as shown in Figure 39

ety

O0O0C

picture41

picture40 picture42

7 >Assemble the brake cable
Assemble the brake cable with plastic cable pipe shown in Figure 40
Fix the brake cable with M6*20 flat cross head show in Figure 41 , and finished as 42

)

picture46

7 >Assemble canopy & box cover

Canopy tube inserted into the bushing, set on canopy, buckle fastening belt, the rubber band on
the roller < as shown in figure 43, 44 >;

Remove the box cover, set in the cargo bike , buckle fastening belt, the rubber band on the roller
<as shown in figure 45, 46 >.

(*Note: the gap on the rear side)

10

picture47

picture48

8 > Charging

Charging time, battery charging at the end of the hole <as shown in figure 47, shown in figure 48 >.

11




